G @ | TOGETHER

!{’\N i D/? L&y

=S~ vears | for a sustainable future
OCCASION

This publication has been made available to the public on the occasion of the 50" anniversary of the
United Nations Industrial Development Organisation.

’-.
Sy
B QNIDQI
s 77

vears | for a sustainable future

DISCLAIMER

This document has been produced without formal United Nations editing. The designations
employed and the presentation of the material in this document do not imply the expression of any
opinion whatsoever on the part of the Secretariat of the United Nations Industrial Development
Organization (UNIDO) concerning the legal status of any country, territory, city or area or of its
authorities, or concerning the delimitation of its frontiers or boundaries, or its economic system or
[...]
should be so arranged that the average depth of immersion is
120 mm so that the true depth varies between 70 and 170 mm. -
(c) Aeration Rotors \
The seration rotors consist of cylindr;ical brushes with
steel spines, and are the subject of patents held by the T.N.O.
Institute in Holland who issue licences for manufacture to

various fims.
The power required to drive the aerators depends on the
oxygen requirements, but for the scheme described, the installed -
wvater capacity will most probably be dictated by the need to
keep floc in suspension rather than the oxygen requirement.
It is suggested that L, five foot rotors are installed.
This will involve a total installed horse power of12 h.p. and
each consume 32 Kwh/day.
Grass Plots

Satisfactory results are reported by Truesiale (98) to be

obtained when grass plots were irrigated with sewage effluent at the
rate of 32 1/m2h. If effluent from the ditch is irrigated over ten
hours only each day this is 26 m3/h, therefore a grass plot area of

very‘approximately 809 m2 is required, and so a plot 30 mx 30 m
should be sufficient.

Sse Figs. I and II overleaf for diagrammatic outline of treatment
suggested.



14( -

IT9M JJo-mMBIJ .
uIMnNTIIE ( —

P
~\

= 69

ojoguue jo | asmmw] .

gmwwg

1l b N w T
._ P4 .
“" + H w 0f
n B2 e% UV :
¥
¥ - Yo31Q UOTUPIXD w
i -]
H
: - J030Y . _
" .qol ! uotTIRIIY w 0§
fmemsmms = -
bomom e s .
r———m="7"= —TT T === dvlll..“
|
[ . ! > L
| " _ uocPe] o1qoIeRUY w Gl
o =|c|ela — |
I = Sl &8 - | w $G
i mmmm > !
| S EE wor | 3 v
(ol =] 12 k=) -« _
H (=1 [N 7] [&] .
1€ w of N
“1 suocde]
| | UOT3RIUSWIPIS T L
|
}
" % | |
[- 9 .— 2
| -« - [ _
| - - |
| o < l >
] <& ' I
o S s W ewn S e wme me 'l'.("'lh '
< _
M L]
B v e—




- 148 -

FIC. II

SECT [ON OF TREATMENT PLANT RELATING TO
CASE VIIT A - RURAL

!QQE! Jmm = 1 m

-

Oxidation Anasgobdic . Sedimentation
Ditech Lagoon Lagoon

Section th‘w‘h ‘oooooo;.ooo.A




i Chr Tennery E

-= 1Ly -

ffluent - Scheme for Ur Lchin

I Miximg and Flow Balancing

This scheme is designed using flow balancing of the highly
alkaline 1limes and lime washes only. It is assumed that these will
amount to about 25% of the total flow.

Hence capacity of balancing tank = 65 W ,» so that allowing for
freeboard L m x L m x 5 m deep would be adequate. Mechanized
mixing would be desirable as sedimentation here is undesirable, but
hand plunging and bottom draw off would perhaps suffice. Two
similar tanks should be provided for alternate use as sulphide
oxidation tank and lime dosing tank. (The former process is
described later). ' )
II Sedimentation <

Either vertical flow or horizontal flow tanks can be used for
primary sedimentation (see Annex XIV. - Fg. I). Vertical flow
tanks are wmore economical on ground space and will in any case be

needed for sludge separation in the subsequent activated sludge
treatment stage. Dimensions for horizontal flow tanks are, however,
supplied.
(a) Vertical Flow Tanks
These are usually designed on upward flow velocities which
should be such as to permit a nett downward movement of

suspended matter. A !
If flow is from 07.00 h. to 17.00 h. = 10 h. then flow rate
= 260 @ 3
» 26 m“/n.
10 h

If we allow a 0-5 m/h upflow rate we need 52 m2 tank area -
preferably split into two tanks, each of 26 mz which is about
5mx 5m, vith an effective depth of 2 m and a sludge
colleetion/chickening hopper of appropriate depth to provide
a 60° slope.

(b) Horizontal Flow Tsnks

These are based nominally on retention time and for tannery
wvastes 6 h. should be provided.
’ Therefore capacity of tanks should be 26 m3/h x6h=
156 w0, preferably split between twin 2 m deep tanks of 80 m>
each. Therefore surface area for each tank = L0 mz. The
relative dimensions are important and a suitable size would be
L m wide x 10 m long. ’




- '50-

A 1 in 10 slope is suitable for sludge removal in an
‘empty" tank there fore the depth should slops from 3 m at the
inlet to 2 m at the outlet end.

NOTE. Since one tank will always be out of service whilst
desludging THREE TANKS will be needed.

The linear flow weloci*y along these tanks will be

13 n® m/h = 1:6 m/h = 27 mm/min., which is a further check

that effective sedimentation will be achieved.

IIT Hipgh Rate Biolnrical Mltration

The primary treatment of mixing, partial balancing and
sedimentation should reduce the BOD and suspended solids as follows::

BOD, 3600 mg/1 reduced by 25% to 2700 mg/l

Suspended solids, 10,000 mg/l reduced by a least 60% to hOOO mg/l.-
The high rate filter (see note E III - Chapter VII) should be a tower
packed with 100 m to 130 me graded stones or crushed rock to a depth
of 3 m (depth is governed by the strength of the retaining walls).
The filter could be loaded at a rate of 2 kg of BOD/m3 day, and would .
then remove at least 70% of the applied BOD.

The total daily BOD load = 260 m> x 2+7 kg/m> = 700 kg of BOD/day.

However, without full flow balancing this load will be applied
in10 h equivalent to a virtual daily rate of 2-44, x 700 = 1680 kg/d.

At 2 kg/m d we would need B8L0 m of medium’and at a maximum depth
of 3 m the area is 280 m or about 17 m x 17 m square. This +ill ‘
result in a superficial hydraulic loading rate of about 0+ ma/mzh,
and in order to enéure adequate wetting of the filter medium, and to
dilute the very strong 1liquors, it will be essential to recirculate
filtered effluent at a ratio of at least 4 to 1 and therefore a pump
of capacity up to 120 m3 /h should be provided.

The filter mst also be provided with a suitable means of
distributing the liquor on to the top of the bed. Ideally a
travelling distributor would be provided but fixed, upward pointing,
Jets or a series of V-notched channels may suffice. It is equally
important that good underdrainage is provided in the form of spaced
dnainage tiles, or very carefully placed bricks on a sloped concrete
bass.

Hummus solids produced in the filter will emerge in the filter
effluent and these must be removed in sedimentation tanks similar in
design to those used for primary sedimentation (see figs. in Annex),
Perfect settlement is not required, and the rapidly settleable
solids should make the increased flow acceptable.




=151 -

IV Activated Sludge Treatment

This process has been selected for reasons stated in note
Chapter VII E IV. The design size of this stage is based on the
BOD load and mixed liquor suspended solids content. In order to
promote satisfactory operation in the possible absence of skilled
supervision a design loading rate of only 0:15 kg of BOD/kg of MLSS
per day has been selected. ,

The high rate filter is expected to reduce the BOD of the waste
liquors by 70% i.e. from 2700 mg/1 to 800 mg/l.

The total load entering the activated sludge plant = 260 m3 x
0-8 kg/m3 = 210 kg/d. However, this will be fed to the plant during
only 10 h. which is equivalent to a virtual daily load of 210 x 2*L =
500 kg. '

At a sludge loading rate of 015 kg BOD/kg MLSS we shall need
3300 kg of mixed liquor suspended solids (MLSS) in the systenm.

The maximum concentration of mixed liquor suspended solids which
can be carried in the system depends on the size and efficiency of
the final sedimentation tanks. Since the settled activated sludge
must be returned to the aeration tank contimously it is essential
here to use vertical flow or mechanically scraped radial flow tanks.
If vertical flow tanks exactly similar to those used in the two
previous stages are used (the most economical arrangement) it is
likely that concentrations of activated sludge solids up to 300 mg/1
could be separated. ]

3300 kg of MLSS are required, and at the above concentration of
3 kg/m> this requires a total tank capacity of 1100 m>.

If the tank is 3 m deep this is 370 m2. This might conveniently
be contained in four aeration tanks connected in series, each
measuring 10 m x 10 m in plan (this allows some essential freeboard).

The tanks must of course be aerated by either diffused air or
mechanical surface aerators. The latter provide the simplest and
most trouble free operation for a small plant and are commercially
available in many countries, but not always in developing countries.

As already mentioned, provision must be made to separate the
activated sludge from the final effluent. This can be achieved in
tanks of exactly similar size and design to the vertical flow tanks
suggested for primary sedimentation. Hence if concrete is used one
set of shuttering can be used to construct all six sedimentation tanks

which will permit considerable economies in capital cost. Sludge
mst be returned to the aeration tank at a rate equivalent %o the flow




-|52-

of effluent, i.e. 26 m3/h and an appropriately sized pump be

provided.
v Rapid Gravity Filters
The reasons for selecting this process in the very unlikely .

event of further treatment being required are set out in note in
Chapter VII.E. They are designed entirely on hydraulic flow rates -
in the present case 26 m3/h. About 5 m3/m2h is recommended.
" We should therefore require 5 n’ of filter area. Basically

the filter consists of a 0:6 m deep bed of 1 mm graded sand
supported on & 02 m deep bed of 20 - 30 mm gravel covering
perforated drainage pipes, perforated with 10 mm holes on the sides
and underneath. Secondary effluent is fed onto the sand bed to
a depth of up to 2 m and filters through the bed to be drawn off - -
through the drain pipes. The rate of draw off is controlled by an
outlet valve which is gradually opened as resistance develops in the
filter. When the flow falls to a low level under the full 2 m .
head of water pressure, the filter is backwashed by pumping filtered
effluent through the drainage pipes. Sometimes an air scour is
used to loosen the entrapped solids, by alternately passing ’
compressed air through the drainage pipes.

Backwash water containing high suspended solids is recycled to
the activated sludge stage inlet. Two such filters will be ,
required to permit continuous operation whilst one or other filter |
is undergoing backwashing.

See overleaf Figs. III and IV for diagrammatic outlines of

treatment suggested.



Gy e Gn e G e S G Gl G . GE—— e G e wtp -~

- oy, cun

o

o <

e | —————— ¢

l*l

Nor”
Ne”
/N

FIG. III

|
l
]
l
i
|
{
l
l
{
!
.1 .lﬂlv’l.l
I syue], _I _
| uot3eJIay :
]
' i _ e J
U | il A |
* —.l.l!A..lla-I ——— e |
“ u urniey apulg «— w ¢ — 3
i
' | W 0L ” . -
T ! ﬁllll.
' " m
1
] t——"1 I -l >
i .
“ el XK u L
Loy _ o vy yPTH
[ Y]
Pt
!
Y

_..l...nly

x,
© [}
o
mm == &
—] B Mmoo
El4] Slo ~
oo = '
[&] —m
o a2 g
man.. L] [} U
glgl SlS
g g
=l Tl &3
A3 Bl S
T.—R 4 Ll -}
(=1 (1P 0
llT
ﬁu_ -
syue]
SAURL mold L X opryding
1e0T4I37 out]
I
) M
<
&
=y




1v

FIq.

- 154 -

SECTION OF TREATMENT PLANT

RELATING TO:

UOT}®IUIWTPIS

LIMES BALANCING ONLY

CASE VII B - URBAN -

s)uel UOTIRISY

0 HONOUHI KOILOZS

UOTIRILTTS

UOTHRIUSWT IS

V N@v

—d HONOWHI KOILOAS

e1vy ydty

UOTIWIUIKT DS
Arewtad

-

rd.ﬂaéﬂ

g

e G G A S S W G RN A WD b e W a—

e WG —4

|

w =G FTVOS

yuanizzy

outd

. Yuey
opTydng
swtT]

Ry &
— e
-




- 155 -

C. Chrome Tannery Effluent - Scheme for Urban Area - Full Flow
Balancing

In the scheme B the lime liquors were separated and fed into the main

flow gradually purely to obtain maximum equalization of the pH. All the
effluent produced during processing in the absence of a balancing tank had
to be treated during ten hours. If a baiancing and mixing tank is
installed and the contents pumped out for treatment over tventy-four hours
the subsequent plant ean be reduced in size - and will operate more
efficiently under steady flow conditions.

1. Mixing and ¥low Balancing

This must hold one whole days flow of liquors - 260 .
The balance tank size should be 10mx 10mx 3 m deep. Sedimentation

is undesirable in this tank and gentle agitation by slow large bladed
stirrers or by frequent hand plunging is necessary. A central
bottom take off pipe is also desirable. Forward pumping rate =

1 m/n.

II__ Sedimentation

a) Vertical flow tanks

Flow is now over 2L h.
Rate = 260 m>

2k

Aloving a 0-6 m/h upflow rate 18 m2 of tank area is
required, i.e. two tarks each of 9 m? area. Hence tanks
should be 3 m x 3 m x 2 m effective depth with an appropriate
60° sloped sludge hopper.

b) Horizontal Flow Tanks

With 6 h retention at 11 m3/h volume of tank = 65 m3 in
two tanks each of 23 m3 and with 2 m effective depth = 16+5 m2 in
area, i.e. 3 m wide x 55 m long. The tank bottom should
slope from 2+5 m at the inlet to 2 m at the outlet end.

Three such tenks will be required (one being desludged).

JII High Rate Biolosical Filtratiorn
Daily BOD load is still 700 kg but this is now spread over 2L h.
Loaded at 2 kg BOD/de the requirement is 350 m3 of filter
medium. At # maximum depth of 3 m the filter area needs to be

120 m2.

= 1N m3/h.




- 156 -

High rate filter needs tobe 10 m x 12 m x 3 m deep, arranged
as described previously.

Pump capacity of 50 m3/h will be required for feed and
recirculated 1liquors.

Humus solids may be removed in tanks of similar design to
those used for primary treatment.

IV Activated Sludge Treatment

Following the high rate treatment the total BOD load
remaining to be dealt with by the activated sludge stage will be
210 kg of BOD/day over 2L hours.

At a sludge loading of 0-15 kg BOD/kg MLS3/d the requirement
will be 1300 kg of mixed liquor suspended solids (MSLL) in the
system. If the acceptable concentration of MLSS is 3000 mg/l
the requirement is an aeration tank capacity of 1400 = approximately

70 ™. If the tank is 3 m deep this must be 160 n° in ares.
This will conveniently be contained in two aeration tanks connected
in series, each measuring 10 x 8:5 m in plan (allowing 0-5 of
freeboard).

The vertical flow tanks used to separate the activated sludge
from the final effluent can be exactly similar in size and design
to those used for primary treatment, but they must be vertical
flow tanks, to permit continuous sludge retumrm.

Sludge should be returned to the asration tank at a rate
equivalent to the flow of effluent, i.e. i1 m3/h and a pump of
the appropriate rating should be provided.

v Rapid Gravity Filter

To treat a flow of i1 m3/h at a design rate of 5 m3/n2h the
requirement is 2 m2 of filter area constructed and operated as
described in the previous schems.

Two filters will be required, as before, to permit
continuity of operation. .

See overleaf Figs. V and VI for diagrammatic outline of
treatment suggested.



Q=

FIG. V

DIAGRAMMAT IC OUTLINE OF

TREATMENT SUGGESTED

CASE VIII C - URBAN -~

FULL FLOW BALANCING

-157..

12280 ——

SCALEs 5 mm = 1 m




VI

- 158 -
FIG.

SECTION OF TREATMENT PLANT
RELATING TO CASE VIII C

-26-

I--=--- d HONOYHL NOILOES
ANVL
NOILV.INIKIQES
TVNIA
HILTIA ININT LA
SANVL NOILVHAY aNVvSs TVYNIA
/, 4y v (A, &
D)
o) (7o 2 L _
/ .V L Al\ ( 4 | ~
v v —=— I
\\%rﬁ_ oraS
< ug >
Pt wieg —
q-=-=--- d HONOYHI NOILOZS
JANVL .
dA011d NOILVINIRIUAS ANV
dLvd HOIH A4VKIHd ONIONVIVE - ONIXIN .
\W.l-l-“-'ll,.’"!'l"‘l-t' i ff—— 4 7 4 V.
(1l Y& - X% m - IIIlII
w2l N\ =
w ¢ 090‘89 /, ’
¥ 02 __
LI B

© 0L — i}

K

_AI||| w 2| flsmlt




- 159 -

Chrome Tannery Effluent -- Sludee

I.  Sludge Production (from complete treatment)

(Applicable to Schemes VIII A, B and C ~ See Also Chapter X A4)

- From suspended solids :
260 l3/d at 10,000 mg/1 = 2600 kg of dry solids/day

- From BOD removed 3
(assuming 35% of the BOD is attributable to suspended solids)
BOD after primary sedimentation = 2700 mg/l
2700 x 65% = 1700 mg/1

Therefore sludge production = 260 m3/d x1'7x0-8

= 350 kg of dry solids/day

2600 + 350 = approx. 3000 kg/d

If sludge is thickened to 5% solids content there will be

. 60 m3 of sludge/day .

(Treatment after high rate filter or anaerobic lagoon would
produce about 56 m3 /d. Primary treatment alone would result
in about 42 m3 /d).
II. Area of Drying Beds Required
60 m3/day of wet sludge placed on beds to a depth of 0'5 m
requires a bed area of 120 nz.
Suggested bed: 12 m long x 10 m wide
If the drying period in a dry climate = 2 weeks and if S day working
is practised, 10 such beds will be required covering an area of

12 m x 100 m.
III Size of Filter Press Required

60 m’/d of sludge containing 5% of dry solids i.e. 300 kg/d of
dry solids pressed into cakes contained LO% of dry matter.

Volume of press caks would be 7-5 m3.

(This is ignoring the higher density of the cake solids; if
this is taken as being 2:0 the volume of press cake would be only
6 nB/d. However, since the density of the sludge solid. is
unknown, but certainly not less than 1:0, the figure of 7-5 m3 of
cake is used in calculating filter press capacity).

Generally chrome tannery sludge is not difficult to filter
press and certainly if some chemical conditioning of the sludge is
available, it should be possible to form press cakes 5 cm thick
using | n2 press chambers and a 5 hour pressing cycle. Hence 20
chambers will produce | m3 of press cake. Therefore the
recommended filter press requirements are :




- 160 -

Two LO chamber filter presses (5 cm chambers). This will
produce L m3 of press cake per pressing cycle. Two cycles/day
will produce 8 ma/day. Two presses should be installed as in
the event of a breakdown & single preas could cope by operating

overnight and at weekends.




- 16 -

CHAPTER IX

VEGETABLE SOLE LEATHER TANNERY - EFFLUENT

° General Specification:
Production: 200 hides/day to vegetable sole leather
(ID/WG.157/9)

Effluents: Volume 60 m3/d
BOD 5100 mg/1
', Suspended solids 4500 mg/1

i Tmatlcntsb
i RURAL ' URBAN
E 1. Primary sedimentation 1. Mixing and balancing
é . 2. Anaerobic lagouon 2. Primary sedimentation
| 3. Oxidation ditch 3. High rate biological treatment
5» 4. Grass plots L. Activated sludge treatment
5. Rapid gravity filters .

) A. Veg. Tannery Effluent - Scheme for Rural Areas.

The design calculations only are given in dealing with vegetable
tannery effluent. The philosophy of process selection and plant design
and operation is similar to that applying in Chapter VIII - Chrome Tannery
Bffluent vhere these factors are described in detail and to which
reference should be made as appropriate.

1. Primary Sedimentation
‘ Three sedimentation lagoons of nominaliy one days capacity each
60 m.

Suggested dimensions 6 m x 6 m x 2-5 m deep with L5° sloped
sides and interconnected. Sedimentation can be expected to reduce
the BOD and suspended solids as follows :-

BOD 5100 mg/1 reduced by 20% to L080 mg/1

! Suspended solids 4500 mg/1 reduced by 0% to 1800 mg/1
' II Anaerobic Lagoon

Ten days retention = 600 m3.

If L4+5mdeep (i.e. 0'5 m freeboard) this will requirs a lagoon
12 m wide x 20 m long with 15° sloped sides. Anaerobic treatment can

be expected to reduce the BOD end suspended solids as follows 3-
BOD L4080 mg/1 reduced by 50% t-~ :0L0 mg/1 ‘
Suspended solids reduced to about 1,000 mg/1 ’




- 162 -

IITI Oxidation Ditch
Owing to the stronger nature of vegetable tanning wastes, it

will be advisable to provide for five days retention in this stage.
This requires a working capacity of 300 m3. If the channel
dimensions are 1 m deep with a 4 m top and 2 m.bottom with 45° sloped
sides then the total length needs to be 100 m. This requires LO m
long parallel trapezoidal channels, separated by a 2 m wide island,
connected at each end by 5 m maximum radius semi-circular trapezoldal
channels.
(a) Check on sludge loading
Using 600 mg/1 MLSS
Total daily BOD load to ditch = 60 m3 x 25 l'tg/m2 -
150 kg BOD/day.
Total mass of MLSS in ditch = 300 m> x 6 g/1 = 1800 kg
Therefore L = 150

Té-o_o— = 0-083 kg BOD/kg MLSS/d
Since the BOD contributed by the vegetable tannins is likely
to be rapidly oxidized the L of 0:083 is probably quite
satisfactory (cf 0:05 for chrome tan effluent).
{b) Disposal of Final Effluent
The ditch should be operated in a manner similar to that
suggested for chrome effluents and the schedule of final
effluent decantation also will apply. .
. Exactly similar means of asration will be required and,
although the ditch is smaller the BOD load is similar and
therefore the installed rotor oxygenation capacity must be